



Test report Seam Slippage
NS-EN 13936-2

Client SAHCO GmbH KREUZBURGER STRASSE 17-19 DE-9047 1 NÜRNBERG Tyskland		Product Clifford	
Client's reference Sarah Kemmerer		Product specification - tested object	
Date 02.06.2021		R-no. R16902	
Date of receipt, tested object 27.05.2021	Test completed date 02.06.2021	Rev. no. / Rev. date 0/	

MANUFACTURER:

COMPOSITION: 18% li, 22%pes, 60% CV

Determination of the seam tension properties according to NS EN ISO 13936-2.
Five specimens are taken in each direction.
The test specimens are folded and sewn. The specimens are set in a tensile strength tester.
A force of 180 N is applied. The gap is measured in mm to nearest 0,5 mm.

	SEAM PARALLELL TO WEFT:	SEAM PARALLELL TO WARP:
Sample no.1:	2,0 mm	2,0 mm
Sample no.2:	2,0 mm	2,0 mm
Sample no.3:	2,0 mm	2,0 mm
Sample no.4:	2,0 mm	2,0 mm
Sample no.5:	2,0 mm	2,0 mm
Average seam gap:	2,0 mm	2,0 mm

Comments:

Deviations from test standards:

Bård Vestre
Manager